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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

51.2 MAXIMUM PEAK CONDUCTED OUTPUT POWER
RESULT: Pass

5.1.3 CONDUCTED POWER SPECTRAL DENSITY
RESULT: Pass

5.1.4 6DB BANDWIDTH
RESULT: Pass

51.5 99% BANDWIDTH
RESULT: Pass

5.1.6 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHzZ BANDWIDTH
RESULT: Pass

5.1.7 RADIATED SPURIOUS EMISSION
RESULT: Pass

5.1.8 CONDUCTED EMISSION ON AC MAINS
RESULT: Pass

5.1.9 RADIATED EMISSION
RESULT: Pass

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix A: Test Results of Bluetooth 4.0 Low Energy of Conducted Testing
Appendix B: Test Results of Bluetooth 4.0 Low Energy of Conducted and Radiated Emission Testing

2 Test Sites

2.1 Test Facilities

Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Material Port Keyuan Rd., Science & Industry Park, Nanshan Shenzhen,
518057, P.R. China

FCC Registration No.: 752051
Test site Industry Canada No.: 5077A-2

The tests at the test sites have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Accurate Technology Co., Ltd.
Radio Spectrum Test
Equipment Manufacturer Model No. Serial No. Cal. Until
Spectrum Analyzer R&S ESPI3 100396/003 09.01.2017
Spurious Emission & Radiated Emission
Equipment Manufacturer Model No. Serial No. Cal. Until
Spectrum Analyzer R&S FSV40 101495 01.01.2017
Test Receiver R&S ESCS30 100307 01.01.2017
Bilog Antenna Schwarzbeck VULB9163 9163-323 01.01.2017
Loop Antenna Schwarzbeck FMZB1516 1516131 01.01.2017
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 01.01.2017
Horn Antenna Schwarzbeck BBHA9170 9170-359 01.01.2017
RE Switcnng Compliance RSU-M2 38322 01.01.2017
Pre-Amplifier R&S 0823_1011835 3791 01.01.2017
50 Coaxial Switch Anritsu Corp MP59B 6200506474 01.01.2017
RF Coaxial Cable SUHNER N-3m No.8 01.01.2017
RF Coaxial Cable RESENBERGER N-3.5m No.9 01.01.2017
RF Coaxial Cable SUHNER N-6m No.10 01.01.2017
RF Coaxial Cable RESENBERGER N-12m No.11 01.01.2017
50_ Coaxial Switch Anritsu Corp MP59B 6200283933 09.01.2017
Conducted Emission on AC Mains
Equipment Manufacturer Model No. Serial No. Cal. Until
Test Receiver R&S ESCI 26115-010-0027 17.05.2017
L.I.S.N. R&S ENV216 101161 17.05.2017
50Q Coaxial Switch Anritsu MP59B 6100175589 17.05.2017
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular

basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions

measurements as below table

Item

Extended Uncertainty

Conducted Emission

+2.0dB

Radiated Emission (9kHz-30MHz)

Field strength (dBuV/m)

U=3.08dB, k=2, 0=95%

Radiated Emission (30-1000MHz)

Field strength (dBuV/m)

U=4.42dB, k=2, 0=95%

Radiated Emission (above 1000MHZz)

Field strength (dBuVv/m)

U=4.06dB, k=2, 0=95%

Radio Spectrum

+0.60 dB

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A & B of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen) file

for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Accurate Technology Co., Ltd. Test facility located at F1, Bldg. A, Changyuan New Material Port
Keyuan Rd., Science & Industry Park, Nanshan Shenzhen, 518057, P.R. China is listed on the US

Federal Communications Commission list of facilities approved to perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The EUT is a ‘Kosmobits / Code Gamer’ device. It supports Bluetooth 4.0 Low Energy wireless

technology.

According to the declaration of the applicant, the electrical circuit design, PCB layout and components
used are identical for Kosmobits and Code Gamer, the only difference is language of manuals and

outer box.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

Technical Specification Value

Kind of Equipment Kosmobits / Code Gamer
Type Designation 620141

Trade Mark KOSMOS

FCCID 2AlAE-620141

IC 21634-620141

HVIN 620141-00

Operating Frequency 2402 - 2480 MHz
Operating Temperature Range -20°C ~+85°C

Operating Voltage

DC 3.7V via internal rechargeable lithium battery
DC 5.0V via USB port

Testing Voltage

DC 3.7V via internal rechargeable lithium battery
DC 5.0V via USB port

Type of Modulation GFSK

Channel Number 40 channels

Channel Separation 2 MHz

Wireless Technology Bluetooth 4.0 Low Energy
Antenna Type Chip Antenna

Antenna Gain 0.00 dBi




Produkte

Products
Prifbericht - Nr.: 50052573 001 Seite 9 von 27
Test Report No. Page 9 of 27

Table 3: RF Channel and Frequency of Bluetooth Low Energy

RF Frequency RF Frequency RF Frequency RF Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
00 2402.00 10 2422.00 20 2442.00 30 2462.00
01 2404.00 11 2424.00 21 2444.00 31 2464.00
02 2406.00 12 2426.00 22 2446.00 32 2466.00
03 2408.00 13 2428.00 23 2448.00 33 2468.00
04 2410.00 14 2430.00 24 2450.00 34 2470.00
05 2412.00 15 2432.00 25 2452.00 35 2472.00
06 2414.00 16 2434.00 26 2454.00 36 2474.00
07 2416.00 17 2436.00 27 2456.00 37 2476.00
08 2418.00 18 2438.00 28 2458.00 38 2478.00
09 2420.00 19 2440.00 29 2460.00 39 2480.00

3.3 Independent Operation Modes

The basic operation modes are:

A. On, Bluetooth transmitting mode
1. Low Channel
2. Middle Channel
3. High Channel

B. On, Bluetooth connecting mode
On, Charging mode

D. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form - Operation Description
- Block Diagram - Photo Document
- FCCI/IC Label and Location Info - Schematics

- Model Difference Letter - User Manual
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in
order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the procedures
in ANSI C63.10: 2013 and ANSI C63.4: 2014

According to clause 3.1, all tests were performed on model 620141 in this report.

4.3 Special Accessories and Auxiliary Equipment

Table 4: List of Accessories and Auxiliary Equipment

Description Manufacturer Model SIN Rating

Notebook PC Lenovo ThinkPad X240 N/A N/A

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)

Diagram of Measurement Configuration for Radiation Test (Above 1GHz)
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Diagram of Measurement Configuration for Mains Conduction Measurement

EUT &
Support stand

- ,

Testreceive ]
,‘.~ oooo0
— oaoonwn

—_—_

|
Ground plane

Diagram of Measurement Configuration for Conducted Transmitter Measurement

RF Cable
Test Receiver The EUT




Produkte

Products
Prifbericht - Nr.: 50052573 001 Seite 13 von 27
Test Report No. Page 13 of 27

5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification
Test standard . FCC Part 15.247(b)(4) and Part 15.203

According to the manufacturer declared, the EUT has an internal antenna, the directional gain of
antenna is 0.00 dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the provision.

Therefore the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Maximum Peak Conducted Output Power

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(b)(3)
RSS-247 Clause 5.4(4)

Basic standard : ANSI C63.10: 2013

Limits : 1.0 Watts

Kind of test site . Shielded Room

Test Setup

Date of testing : 01.07.2016

Input voltage . DC 3.7V via internal rechargeable lithium battery

Operation mode A

Test channel . Low/ Middle / High

Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure : 101 kPa

Table 5: Test Result of Maximum Peak Conducted Output Power, Low Energy

Channel Measured Peak Output Power Limit
Test Mode Frequency W
(MH2) (dBm) (W) (W)
2402 -5.97 0.00025
Low Energy 2440 -7.67 0.00017 <10
2480 -9.75 0.00011 .
Maximum Measured Value -5.97 0.00025

Note: The cable loss 1.0 dB is taken into account in results.

For the measurement records, refer to the appendix A.
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5.1.3 Conducted Power Spectral Density

RESULT:

Test Specification

Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC Part 15.247(e)
RSS-247 Clause 5.2(2)
ANSI C63.10: 2013

8 dBm/3kHz

Shielded Room

01.07.2016

DC 3.7V via internal rechargeable lithium battery
A

Low / Middle / High

25°C

56 %

101 kPa

Table 6: Test Result of Power Spectral Density, Low Energy

Test Mode Test Channel Power Spectrum Limit
(MHz) Density(dBm/3kHz) (dBm/3kHz)
2402 -20.38
Low Energy 2440 -22.13
<8.0
2480 -24.02
Maximum Measured Value -20.38

Note: The cable loss 1.0 dB is taken into account in results.

For the measurement records, refer to the appendix A.
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5.1.4 6dB Bandwidth

RESULT:

Test Specification

Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Test channel
Ambient temperature
Relative humidity

Atmospheric pressure

FCC Part 15.247(a)(2)
RSS-247 Clause 5.2(1)
ANSI C63.10: 2013
More than 500 KHz
Shielded Room

01.07.2016

Pass

DC 3.7V via internal rechargeable lithium battery

A

Low / Middle / High
25°C

56 %

101 kPa

Table 7: Test Result of 6dB Bandwidth, Low Energy

Test Channel . Limit
Test Mode (MH2) -6dB Bandwidth (kHz) (kH2)
2402 716.30
Low Energy 2440 716.30
> 500
2480 720.70
Minimum Measured Value 716.30

For the measurement records, refer to the appendix A.
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5.1.5 99% Bandwidth

RESULT:

Test Specification
Test standard
Basic standard
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

RSS-Gen Clause 6.6
ANSI C63.10: 2013
Shielded Room

01.07.2016

Pass

DC 3.7V via internal rechargeable lithium battery

A

Low / Middle / High
25°C

56 %

101 kPa

Table 8: Test Result of 99% Bandwidth, Low Energy

Test Mode Channe(:\ﬂl:g)cwency 99% I?ang)width I(_klmzlg
2402 1089.72
Low Energy 2440 1085.98
2480 1085.98 /
Maximum Measured Value 1089.72

For the measurement records, refer to the appendix A.
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5.1.6 Conducted Spurious Emissions Measured in 100 kHz Bandwidth

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(d)
RSS-247 Clause 5.5

Basic standard : ANSI C63.10: 2013

Limits : 20dB (below that in the 100kHz bandwidth within the band
that contains the highest level of the desired power);

Kind of test site :  Shielded Room

Test Setup

Date of testing : 01.07.2016

Input voltage . DC 3.7V via internal rechargeable lithium battery

Operation mode A

Test channel : Low/ Middle / High

Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure . 101 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to following test
plot, and compliance is achieved as well.

For the measurement records, refer to the appendix A.
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5.1.7 Radiated Spurious Emission

RESULT: Pass

Test Specification

Test standard . FCC Part 15.247(d) & FCC Part 15.205
RSS-247 Clause 3.3

Basic standard : ANSI C63.10: 2013

Limits . Refer to 15.209(a) of FCC part 15.247(d)
RSS-Gen Table 4 & Table 5

Kind of test site : 3m Semi-anechoic Chamber

Test Setup

Date of testing . 03.07.2016

Input voltage . DC 3.7V via internal rechargeable lithium battery

Operation mode A

Test channel :  Low/ Middle / High

Ambient temperature 1 24°C

Relative humidity T 48%

Atmospheric pressure . 101 kPa

Remark:

During the pretest the EUT was rotated through three orthogonal axes to determine the attitude that
maximizes the emissions. After that the EUT was manually handled to find the orientation that has the
maximum emission, which is the orientation shown in the test set-up photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For the measurement records, refer to the appendix B.
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5.1.8 Conducted Emission on AC Mains

RESULT:

Test Specification

Test standard

Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.207(a) & FCC Part 15.107(a)
RSS-Gen Clause 8.8 & ICES-003

ANSI C63.10: 2013 & ANSI C63.4: 2014
0.15 — 30MHz

FCC Part 15.207(a) & FCC Part 15.107(a)
RSS-Gen Table 3 & ICES-003 Table 2
Shielded Room

31.07.2016

DC 5.0V via USB port
B,C

Not connected

25°C

56 %

101 kPa

For the measurement records, refer to the appendix B.

Pass
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5.1.9 Radiated Emission

RESULT:

Test Specification

Test standard

Basic standard
Frequency range
Classification

Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.109(a)
ICES-003

ANSI C63.4: 2014

30 - 6000MHz

Class B

FCC Part 15.109(a)
ICES-003 Table 5 & Table 7
3m Semi-anechoic Chamber

27.07.2016

DC 3.7V via internal rechargeable lithium battery
C

Not connected

24 °C

48 %

101 kPa

For the measurement records, refer to the appendix B.

Pass
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6 Safety Human Exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Pass

Test Specification

Test standard . CFRA47 FCC Part 2: Section 2.1093
FCC KDB Publication 447498 D01 v06
RSS-102 Issue 5 March 2015

Measurement Record:

The minimum distance for the EUT is less than 5mm.
*
Since maximum peak output power of the transmitter is -5.97 dBm = 0.25 mW < 3\/-—? =9.52 mW.

Hence the EUT is excluded from SAR evaluation according to FCC KDB Publication 447498 D01 General
RF Exposure Guidance vO06.

The maximum peak output power of the transmitter is -5.97 dBm (0.25 mW), which is far below the SAR
exclusion threshold level 4 mW = 6.02 dBm.

Hence the EUT is exempted from routine evaluation limits (SAR Evaluation) according to clause 2.5.1 of
RSS-102 Issue 5.
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7 Photographs of the Test Set-Up

Photograph 1: Set-up for Radio Spectrum Test

Photograph 2: Set-up for Radiated Spurious Emission (9kHz ~ 30MHz)
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Photograph 3: Set-up for Radiated Spurious Emission (30MHz~1GHz)

Photograph 4: Set-up for Radiated Spurious Emission (1GHz ~ 18GHz)
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Photograph 5: Set-up for Radiated Spurious Emission (18GHz ~ 26GHz)

Photograph 6: Set-up for Conducted Emission on AC Mains
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Photograph 7: Set-up for Radiated Emission (30MHz ~ 1GHz)

Photograph 8: Set-up for Radiated Emission (1GHz ~ 6GHz)
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Appendix A

Test Results of Bluetooth 4.0 Low Energy of Conducted
Testing
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Appendix A.1l: Test Plots of Maximum Peak Conducted Output Power

Low Energy Mode
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Appendix A.2: Test Plots of Conducted Power Spectral Density

Low Energy Mode
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Spectrum
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Appendix A.3: Test Plots of 6dB Bandwidth

Low Energy Mode
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Spectrum

=)

Ref Level 10.00 dBm
& Att 20 dB

SWT 10 ps @ YBW 300 kHz

& RBW 100 kHz

Mode Auto FFT

@ 1Pk Max

0 dem

D3[1]

-10 dBm

M1[1]

-6.06 dB

343.00 kHz
-10.71 dBm
2.48008680 GHz

D1 -16.710 dBm

t2 RE!
S

-20 dBmn

-30 dBm

-40 dBm

-S07EHBm

-60 dBm

-70 dBmn

-80 dBm

CF 2.48 GHz

691 pts

Span 3.0 MHz

Marker
Type | Ref | Trc |

X-value |

Y-value | Function

Function Result |

D2 M1 1
D3| M1 1

M1 1 2.4800868 GHz

-10.71 dBm
-6.10 dB
-6.06 dB

-377.7 kHz
343.0 kHz

{ Il

Date: 1.JUL.2016

11:32:09

Appendix A.4: Test Plots of 99% Bandwidth

Low Energy Mode

Spectrum
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Appendix A.5: Test Plots of Conducted Spurious Emissions Measured in 100 kHz
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Appendix B

Test Results of Bluetooth 4.0 Low Energy of Conducted and
Radiated Emission Testing
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Appendix B.1: Test Plots of Radiated Spurious Emission

Low Energy mode, 9KHz - 30MHz

ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3m Radiated

EUT: Kasmobits & Code Gamer M/N:620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. EG
Operating Condition: TX 2402MHz

Test 3ite: 24 Chamber

Operator: LGWADE

Test Specification: DC 3.7V

Comment: X

Start of Test: 2016-7-27 /

SCAN TABLE: "LFRE Fin"

Short Description: 5U8 5TD VTERMZ 1.70
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3m Radiated

EUT: Kosmobits & Code Gamer M/MN:620141
Manufacturer: Franckh-Eosmos Verlags-GmbH & Co. EG
Operating Condition: TX 2440MHz

Test 3ite: 24 Chamber

Operator: LGWA

Test Specification: DC 3.7V

Comment : X

Start of Test: 2016-7-27 /

SCAN TABLE: "LFRE Fin"

Short Description: 5U8 5TD VTERMZ 1.70

start Stop step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw

9.0 kHz 130.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3m Radiated

EUT: Kosmobits & Code Gamer M/MN:620141
Manufacturer: Franckh-Eosmos Verlags-GmbH & Co. EG
Operating Condition: TX 2480MHEz

Test 3ite: 24 Chamber

Operator: LGWA

Test Specification: DC 3.7V

Comment : X

Start of Test: 2016-7-27 /

SCAN TABLE: "LFRE Fin"

Short Description: 5U8 5TD VTERMZ 1.70

start Stop step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw

9.0 kHz 130.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 151aM
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o 20k 30k 40k GOk 100k 200k 300k SOCK TOOK 1M M 3 4M BM 106 30M
Frequency [Hz]
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Low Energy mode, 30MHz - 1GHz

ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Jab No.:

EUT:
Mode:
Model:

lgwade #2454

Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp. CyHum.(%) 23 C/48%

Kosmobits & Code Gamer
TX 2402MHz

620141

Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG

Polarization:  Horizontal
Power Source: DC 3.7V
Date: 2016/07/03

Time:

Engineer Signature: LGWADE
Distance: 3m

MNote:

nn P : P
20.000 A0 a0 &1 70 él:l 300 1EIJ IﬂJﬂ B.UD TEIJ 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (oBuvim) | B) | (@Buvim) | @Buvim) | () | P | em) | weqy | Reme
1294677| 37.63 | -1385 | 23.78 | 4350 |-19.72] QP
2245192| 4180 | 1146 | 3034 | 46.00 |-15.66| QP
4464141| 4130 | -584 | 3546 | 4600 |-1054| QP

Page: 1
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® ACCURATE TECHNOLOGY CO., LTD. Site: Z# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel: +86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Jab Mo.:  lgwade #2455 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitern: Radiation Test Date: 2016/07/03
Temp.{ C)YHum.(%) 23 C/48 % Time:
EUT: Kosmaobits & Code Gamer Engineer Signature: LGWADE
Mode: TX 2402MHz Distance: 3m
Model: 620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG
Note:
T0.0 B
i : . . : : lmmi 1 —_
0 o I Z ; P
| A L
1 : [ N I u : :
el e, v (W |
(1T I o A ; ;
e A I I T R N
ol
20.000 40 50 &1 70 80 00 400 S00  EOD OO 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (aBuvim) | B) | (Buvim) | @Buvim)| () | P | em) | weqy [ Reme
129.0146| 37.59 -13.84 23.75 43,50 |-18.75| QP
217.5442| 3375 -11.79 21.96 46.00 |-24.04| QP
426.5210 29.30 -6.14 23.16 46.00 | -22.84| QP

Page: 1 http:/fwww.atc-lab.com
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® ACCURATE TECHNOLOGY CO., LTD. Site: Z# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel: +86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: |gwade #2456 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2016/07/03
Temp.{ C)YHum.(%) 23 C/48 % Time:
EUT: Kosmaobits & Code Gamer Engineer Signature: LGWADE
Mode: TX 2440MHz Distance: 3m

Model: 620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG

Note:
70.0  dEWN/m
: : : : [ —
o ' H P ' ' H ' o

w 1 N E R B SUNN

2 T N S

- 0

: Py : d b
A h H T H H . "\;"_" H YTy R
P L P M o i i A
Y Lo b woo : ; : P
M e i E e L I
Wl
20,000 40 a0 &1 70 30 E. L] A0 500 GO0 200 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (aBuvim) | (eB) | (dBuvim) | (@Buvim)| (aB) | P*° | tem) | (o) [ REme
127.6645| 37.71 | -13.80 | 23.91 | 4350 |-19.59] QP
222 1698 3342 -11.68 21.84 46.00 -24 16 QP
4235403| 2806 | 616 | 2280 | 4600 |-2320] QP

Page: 1 http:/fwww.atc-lab.com
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290

Fax:+86-0755-26503396

Job No.: |gwade #2457

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( CyYHum.(%) 23 C/48%

Polarization:

Power Source:

Time:

Horizontal
DC 3.7V
Date: 2016/07/03

EUT: Kosmaobits & Code Gamer Engineer Signature: LGWADE
Mode: TX 2440MHz Distance: 3m
Model: 620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG
Note:
T0.0 B
; ; Do ; ; ; fmii1 -
0 SR - \
W : : AR : : : :
o e’ W
10 T e T | o =
ol
20.000 A0 a0 &1 70 30 00 400 S00  EOD OO 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (aBuvim) | (eB) | (dBuvim) | (@Buvim)| (aB) | P*° | tem) | (o) [ REme
130.3788| 37.70 -13.88 23,82 43,50 |-19.68| QP
2229501 42.18 -11.55 30.63 46.00 |-15.37] QP
4495557 40.15 -5.78 34.37 46.00 |-11.63| QP

Page:

1
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: |gwade #2458 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitern: Radiation Test Date: 2016/07/03
Temp.{ C)YHum.(%) 23 C/48 % Time:
EUT: Kosmaobits & Code Gamer Engineer Signature: LGWADE
Mode: TX 2480MHz Distance: 3m
Model: 620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG
Note:
T0.0 B
; Do ; ; ; ; fmii1 -
w ]
w H H H o _: H :_ H . .
20 i ] i O N S N
1o o o | T
n
20.000 40 50 &1 70 30 00 400 500 &00 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz)  [(aBuvim) | (@B) | (dBuvim) |@Buvim)| (aB) | P | em) | (sea) [ Reme
128.5629| 37.39 -13.82 23.57 4350 |-19.93| QP
224 5192 41.97 -11.46 30.51 46.00 |-1549| QP
440, 1963 41.10 -5.90 35.20 46.00 |-10.80| QP

Page: 1
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Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Jab Mo.:  lgwade #2459 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2016/07/03
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Kosmabits & Code Gamer Engineer Signature: LGWADE
Mode: TX 2480MHz Distance: 3m
Model: 620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG
Note:
T0.0 B
: | : : ; : : | . : lmmi 1 —_—
0 AR R O | T
w b
an -
an B .: .
10 : :
I R
20.000 40 a0 ED 70 80 200 A0 500 GO0 70O 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) [(aBuvim) | (@B) | (dBuvim) |@Buvim)| (@B) | P | em) | (sea) [ Reme
128.1129| 38.25 -13.81 24,44 4350 |-19.08| QP
2206170 33.88 -11.68 22.20 46.00 |-23.80 QP
422 0577| 29.69 -6.16 23.53 46.00 |-2247| QP

Page: 1
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Low Energy mode, 1GHz - 18GHz

ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo lgwade #2438 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2016/07/03
Temp. CyHum.(%) 23 C/48% Time:
EUT: Kosmaobits & Code Gamer Engineer Signature: LGWADE
Mode: TX 2402MHz Distance: 3m
Model: 620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG
MNote:
1000 dBWFm
i 1 i
: X :
el F !
BU Lo :
0 M‘meﬁwmﬂwwww :
o i e o .
1 000000 2000 Jooo 5000  BOO00 7000 E000 9000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (oBuvim) | B) | (@Buvim) | @Buvim) | () | P | em) | weqy | Reme
2402.000 90.00 -7.45 82.55 / ! peak
4804.027| 43.41 -0.30 43,11 74.00 |-30.89| peak
4804.027 35.20 -0.30 34.90 54.00 |-19.10] AVG

Page: 1

hitp://www.atc-lab.com




Appendix B
50052573 001
Page 12 of 34

Produkte
Products

ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Jab Mo.:  lgwade #2439 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2016/07/03
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Kosmabits & Code Gamer Engineer Signature: LGWADE
Mode: TX 2402MHz Distance:
Model: 620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG
Note:
1000 dBu m
: : : . . : : lmmi 1 —_
: % :
I R e - -
0 .............................:..................:....... JR— -
kL "'“'"""'"""“"“""El"'“" """": Tttt ': 7y '4'41'_;_"
| i
ETI PR R Y ik S S .
mnn ; ; ; N
| OO0 00 2000 Jo0n 5000 EOO0 7000 BOOO SO00 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (aBuvim) | (dB) | (dBuvim) | (@Buvim)| (ag) | Po*= | tem) | (eg) [ REme
2402.000| 90.47 -7.45 83.02 / / peak
4804.025| 44.35 -0.30 44 05 74.00 |-20.95| peak
4804.025| 36.58 -0.30 36.28 5400 |-17.72| AVG

Page: 1
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® ACCURATE TECHNOLOGY CO., LTD. Site: Z# Chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park, Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Jab No.: |gwade #2442

Standard: FCC Class B 3M Radiated

Testitem: Radiation Test

Temp.( CyYHum.(%) 23 C/48%

EUT: Kosmaobits & Code Gamer

Mode: TX 2440MHz

Model: 620141

Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG

Polarization:  Horizontal
Power Source: DC 3.7V
Date: 2016/07/03

Time:

Engineer Signature: LGWADE
Distance: 3m

Note:

1000 B m

Hu

0

BU

f0

u

a0

au
n I N
1000000 2000 dooo S000 BOO0 TOOO BOO0 SO0 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (aBuvim) | (dB) | (dBuvim) | (@Buvim)| (ag) | Po*= | tem) | (eg) [ REme

2440.000| 89.23 | -7.36 | 81.87 7 T | peak
4880.028 4314 0.13 4327 74.00 -30.73| peak
4880.028| 3523 013 | 3536 | 5400 |-1864] AVG

Page: 1
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® ACCURATE TECHNOLOGY CO., LTD. Site: Z# Chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: |gwade #2443 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2016/07/03
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Kosmabits & Code Gamer Engineer Signature: LGWADE
Mode: TX 2440MHz Distance: 3m

Model: 620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG

Note:

1000 B m

Hu
0

BU

f0

u

a0

2u

inn B B
1000000 él]l]l] 3‘0["] : 5D|]D Elﬂm Too0 Ellll:"] SIIJEIJI 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (aBuvim) | (dB) | (dBuvim) | (@Buvim)| (ag) | Po*= | tem) | (eg) [ REme
2440.000| 8932 | -7.36 | 81.96 7 T | peak
4880.024 44 .20 0.13 44 33 74.00 -29.67| peak
1880.024| 3625 013 | 3638 | 5400 |-17.62] AVG

Page: 1 http:/fwww.atc-lab.com
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® ACCURATE TECHNOLOGY CO., LTD. Site: Z# Chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: |gwade #2444 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2016/07/03
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Kosmabits & Code Gamer Engineer Signature: LGWADE
Mode: TX 2480MHz Distance: 3m

Model: 620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG

Note:

1000 B m

Hu
0

BU

f0

u

a0

2u

inn B B B
1000000 él]l]l] 3‘0["] : S000 Ell:l[lll Too0 Ellll:"] SIIJEIJI 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (aBuvim) | (dB) | (dBuvim) | (@Buvim)| (ag) | Po*= | tem) | (eg) [ REme
2480.000| 89.82 | -7.37 | 82.45 7 T | peak
4960.026 44 60 0.52 4512 74.00 -28.88| peak
4960.026| 36.58 052 | 3710 | 5400 |-16.90] AVG

Page: 1 http:/fwww.atc-lab.com
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Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: |gwade #2445 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2016/07/03
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Kosmabits & Code Gamer Engineer Signature: LGWADE
Mode: TX 2480MHz Distance: 3m
Model: 620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG
Note:
1000 dBu m
: . ; . ; ; ; ; lmmi 1 —_
o
I e S e IR - - - - - -
0 _..._.._........._.._..._.._.:._..._.._ ._..._..:_.._..._.._.:.__.._.._.'.__.._..'..._..._.._.'. - P
6l S O AN
f P i i e e i
: i M‘”':“““""“M‘WW '
0 MW}M‘:“(WMM [ S SN U R -
| OO0 00 2000 Jo0n 5000 EOO0 7000 BOOO SO00 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (aBuvim) | (dB) | (dBuvim) | (@Buvim)| (ag) | Po*= | tem) | (eg) [ REme
2480.000| 89.87 -7.37 82,50 / / peak
15046.851 8.55 41.01 49.56 74.00 |-2444| peak
15046.851 0.20 41.01 41.21 54.00 |-12.79] AVG

Page: 1 http:/fwww.atc-lab.com
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Low Energy mode, 18GHz - 26.5GHz

ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo lgwade #2448

Polarization:

Vertical

Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp. CyHum.(%) 23 C/48%

Power Source: DC 3.7V
Date: 2016/07/03
Time:

EUT:
Mode:
Model:

TX 2402MHz
620141

Kosmobits & Code Gamer

Manufacturer: Franckh-Kosmos Verlags-GmbH & Co.

Engineer Signa
Distance: 3m

KG

ture: LGWADE

MNote:

1| S e
1 Y

M o e A R R T P i P R A W A R S WO T e T g 0 oo o e ooy
T SN
1 T PN
nn

|EODO.000

20000

26900.0MHz

Freq.

No. (MHz)

Reading
(dBuVim)

Factor
(dB)

Result
(dBuW/m)

Limit
(dBuV/m)

Margin
(dB)

Detector

Height
{em)

Degree
(deg.)

Remark

26123.470

33.09

17.15

50.24

74.00

-23.76

peak

2 26123.470

23.54

17.15

40.69

54.00

-13.31

AVG

Page:
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® ACCURATE TECHNOLOGY CO., LTD. Site: Z# Chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park, Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: |gwade #2449 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2016/07/03

Temp.{ C)YHum.(%) 23 C/48% Time:

EUT: Kosmabits & Code Gamer Engineer Signature: LGWADE
Mode: TX 2402MHz Distance: 3m

Model: 620141

Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG

Note:

sl 1 -
1| I S
1 T

au

1T IR S
1T I

nn

|EODO.000 20000 26500.0MHz

No. Freq. Reading Factor Result Limit  |Margin Betector | HEiGht | Degree
(MHz) (dBuvim) | (dB)} | (dBuVim) | (dBuV/m)| (dB) {em) | (deg.)

Remark

26062.917| 33.49 16.50 49,99 74.00 |-24.01| peak

2 26062917 2390 16.50 40.40 54.00 |-13.60| AVG

Page: 1 http:/fwww.atc-lab.com
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:  |gwade #2450 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2016/07/03
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Kosmabits & Code Gamer Engineer Signature: LGWADE
Mode: TX 2440MHz Distance: 3m
Model: 620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG
Note:
q0.0 B
lmmi 1 —_
an L. o e e oooioo
B Lo
I
au e ™, o, T P S e g e g S I L g e o A R g A R T T M
L R
L e [ - E—
nn
|EOD0.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (aBuvim) | (dB) | (dBuvim) | (@Buvim)| (ag) | Po*= | tem) | (eg) [ REme
25702.536| 33.76 16.50 50.26 7400 |-23.74| peak
2 25702.536| 23.10 16.50 39.60 54.00 |-14.40 AVG
Page: 1 http:/fwww.atc-lab.com
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo.:  lgwade #2451 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2016/07/03
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Kosmabits & Code Gamer Engineer Signature: LGWADE
Mode: TX 2440MHz Distance: 3m
Model: 620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG
Note:
q0.0 B
lmmi 1 —_
an L. — e - oo
B L e
A T G 7 A i N i P i e E 0 T i wwwrwma;w;:.;:?l el
A0 e e e - R - [ [T [
L e [ [ -
nn
|EOD0.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) [(aBuvim) | (@B) | (dBuvim) |@Buvim)| (@B) | P | em) | (sea) [ Reme
1 26022.626| 32.81 17.22 50.03 7400 |-23.97| peak
2 26022 626| 22.56 17.22 39.78 5400 |-14.22| AVG

Page: 1
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: |gwade #2452 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2016/07/03
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Kosmabits & Code Gamer Engineer Signature: LGWADE
Mode: TX 2480MHz Distance: 3m
Model: 620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG
Note:
q0.0 B
lmmi 1 —_
an L. . [ — e e oooio
B L e

U e o M B S S AR P AT

T
R P AT T A LA RRTSI—r——_

2
20 g R - e R -
nn
|EODO.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (aBuvim) | (dB) | (dBuvim) | (@Buvim)| (ag) | Po*= | tem) | (eg) [ REme
26428.351| 34.00 | 1695 | 50.95 | 74.00 |-23.05| peak
2 26428 351 24.89 16.95 41.84 54 .00 -12.16| AVG
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® ACCURATE TECHNOLOGY CO., LTD. Site: Z# Chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park, Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: |gwade #2453 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2016/07/03

Temp.{ C)YHum.(%) 23 C/48% Time:

EUT: Kosmabits & Code Gamer Engineer Signature: LGWADE
Mode: TX 2480MHz Distance: 3m

Model: 620141

Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG

Note:

1| I S
1 T

e o N g B A e AR o A S e i o GLTEath e L

L

1 T SR

nn

|EODO.000 20000 26500.0MHz

No. Freq. Reading Factor Result Limit  |Margin Betector | HEiGht | Degree
(MHz) (dBuvim) | (dB)} | (dBuVim) | (dBuV/m)| (dB) {em) | (deg.)

Remark

25972.351| 33.99 16.50 50.49 74.00 |-23.51| peak

2 25072.351 23.22 16.50 39.72 5400 |-14.28| AVG

Page: 1 http:/fwww.atc-lab.com




Appendix B
Produkte 50052573 001
Products Page 23 of 34

Appendix B.2: Test Plots of Band Edge (Radiated)

Low Energy mode, Low Channel

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+88-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: |gwade #2440 Polarization:  Vertical
Standard: FCC (Band Edge) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2016/07/03

Temp. CyYHum.(%) 23 C/48% Time:

EUT: Kosmaobits & Code Gamer Engineer Signature: LGWADE
Mode: TX 2402MHz Distance: 3m

Model: 620141

Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG

Note:

90.0  dBAm

L2 L T T T T LT T CTELT B LT

1 T

A o e e e

nn
2210000 2330.00 MHz

No. Freq. Reading | Factor Result Limit |Margin| . |Height | Degree |

(MHz) (dBuV/m) | (dB) | (dBuV/m} | (dBuV/m}| (dB) fem) | {deg.)

2389.600| 52.08 -7.53 44,55 74.00 | -29.45| peak

2 2389.600( 42.56 -7.53 35.03 5400 |-18.97| AVG

Page: 1 http:/fwww.atc-lab.com
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® ACCURATE TECHNOLOGY CO., LTD. Site: Z# Chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park, Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  |gwade #2441 Polarization:  Horizontal
Standard: FCC (Band Edge) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2016/07/03

Temp.[ CyHum.(%) 23 C/48% Time:

EUT: Kosmabits & Code Gamer Engineer Signature: LGWADE
Mede: TX 2402MHz Distance: 3m

Model: 620141

Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG

Note:

90.0  dBAm

L R

1 T
A0 |

et 5 i bbbl 3 et ety h A b 'WMJ‘W-"\“"W“*\‘V"“*"?

B0 |

nn
2210000 2330.0 MHz

No. Freq. Reading Factor Result Limit  |Margin Betector | HEiGht | Degree
(MHz) (dBuvim) | (dB)} | (dBuVim) | (dBuV/m)| (dB) {em) | (deg.)

Remark

2389.760| 44.34 -7.53 36.81 74.00 |-37.19| peak

2 2389.760| 34.20 -7.53 26.67 54.00 |-27.33| AVG
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Low Energy mode, High Channel

ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo lgwade #2446 Polarization:  Horizontal
Standard: FCC (Band Edge) Power Source;: DC 3.7V
Test item: Radiation Test Date: 2016/07/03
Temp. CyHum.(%) 23 C/48% Time:
EUT: Kosmaobits & Code Gamer Engineer Signature: LGWADE
Mode: TX 2480MHz Distance: 3m
Model: 620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG
MNote:
90.0 dB u m
lmml 1 —_
limit 2
a ..o [ e oo e P
L1 N [ o e e e e e aeaan
40 ﬂl
WI{W""';"“"“""“ TTTtTT T T T T T T T T T e
et MW“"“’ﬁ"\'"-n"\hl‘m.u,nM-\-MMM-JMwak,JM#MMMJmJ\‘.Mvwu‘hwmwnﬁ'-ﬂhh\f‘w"‘f\lww
u g e B T R En R TR
-1 O S . o
nn
2482.500 2500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (oBuvim) | B) | (@Buvim) | @Buvim) | () | P | em) | weqy | Reme
1 2483.780| 47.52 -7.38 40.14 7400 |-33.86| peak
2 2483.780 37.00 -7.38 29.62 54,00 |-24.38| AVG
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® ACCURATE TECHNOLOGY CO., LTD. Siter 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park, Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  |gwade #2447 Polarization:  Vertical
Standard: FCC (Band Edge) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2016/07/03

Temp.[ CyHum.(%) 23 C/48% Time:

EUT: Kosmabits & Code Gamer Engineer Signature: LGWADE
Mede: TX 2480MHz Distance: 3m

Model: 620141

Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG

Note:

90.0  dBAm

0 e A A LA R o e

2482 500 2500.00 MHz

No. Freq. Reading Factor Result Limit  |Margin Betector | HEiGht | Degree
(MHz) (dBuvim) | (dB)} | (dBuVim) | (dBuV/m)| (dB) {em) | (deg.)

Remark

2483.533| 47.98 -7.37 40.61 74.00 |-33.39| peak

2 2483.533| 37.56 -7.37 30.19 54.00 |-23.81| AVG

Page: 1 http:/fwww.atc-lab.com
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Appendix B.3: Test Plots of Conducted Emission

B Mode

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSICN STANDARD FCC PART 15 C

EUT: EKosmobits & Code Gamer M/N:£820141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG
COperating Ceonditicn: ©On with Bluetooth

Test 3it 1#shielding Room
Operato LGWADE

Test specification: N 120V/60HzZ
Comment :

Start of Test: 7/31/2018 /

SCAN TABLE: "V 9K-30MHz fin"

Short Description: SUE STD VTERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Freguency Freguency Width Time Bandw.
9.1 150.0 kH 103.0 Hz QuasiPeak 1.0 s 200 Hz HNSLEB1Ze 2008
150.0 kHz 30.0 MHz 5.0 kHz 1.0 5 9 KkHz HSLKELlZ26 2008
Level [dBuv]
B0 —
o ‘ ‘ ]
N
60 - —t— 1
- o 1 J
h ¥ LY ' - A
40 ,*j i R L ~, —
30 ——+ .« PN A -~ AN
20 [P J I.I f II \ |I i |"‘1| £ A i ’..'.l'-,‘f'“‘“""“""’\“"" [t llf'\ -\T " Mf’\,'w' ma
"0 (| I '.I ¥ oV ]
a
150K 300k 400K 600K  BODK 1M M IM AW 5M BM BM 10M 20M  30M
Fragquency [Hz]
MEASUREMENT RESULT: "TUV-0731-3 fin"
T/31/2016
Frequency Level Tranasd Limit Margin Detector Line PE
MHz dBpV dB dBpv dB
0.150000 14.5 13 14.3 QF H
190000 13.5 64 6.6 QF H
3.580000 11.1 56 15.5 QP H
5850000 11.2 &l 24.0 QP H
MEASUREMENT RESULT: "TUV-0731-3 fin2"
T/31/2016
Frequen Level Transd Limit Margin Detectoer Line PE
Iv dBuv dE dBuv dB
0.195000 13.5 54 11.2 AV H GHD
265000 1d.6 51 15.4 AV H GHD
3.560000 11.1 46 14.2 AV H GHD
5.950000 11.2 50 21.4 AV N GHND

Page 1/1 1/31/2016 TOV-0731-3
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSICON STANDARD FCC PART 15 C
EUT: Eozmobi & Code Gamer M/N:820141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG
Cperating Conditicon: On with Bluetooth

Test ZSite: 1#5hielding Room

Cperat : LGWADE

Test Specification: L 120V/60Hz

Comment :

Start of Test:

7/31/2018

SCAN TAELE: "V 9K-30MHz fin"

Short Description: SUE STD VITERMZ 1 J
Start Stop Step Detector Meas. IF Transducer
Freguency Frequency Width Time Bandw.
$.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz NSLEElZe 2003
Average
150.0 kHz 30.0 MHz 5.0 kHz DuasiPeak 1.0 s 5% kHz NSLEE126 2008
Average
Level [dBuW]
B0 -
- |
i) L
50 T
40 - R Ny — —
" N [l e ﬂ\‘m
k 5 3 X ;W
20 e ] \ ¥ Ve AW YN
J T
10 —
1}
150k 00k 400K G600%  BOOK 1M 2M am AWM 5M EM am  10M 20M aom
Fraguency [Hz]
MEASUREMENT RESULT: "TUV-0731-4 fin"
Ti317201%
Frequency Level Tranasd Limit Margin Detector Line FE
MHz dBpv 4B dBuv dB
0.150000 50.00 10.5 a6 16.0 gp L1
0.1%0000 56.70 10.5 64 7.3 QP L1
3.440000 41.50 11.1 56 14.5 QP 11
5.870000 35.40 11.2 60 24.8 QP L1

MEASUREMENT RESULT: "TUV-0731-4 fin2"

T/31/201%

requency Level Transd Limit Margin Detector Line
MHz dBpv dE dBEpv dB
0.200000 13.5 54 A 11
0.265000 1d.6 51 AV L1
3.620000 11.1 46 AV L1
19.615000 11.4 S0 RV Ll

FE

GND
GND
GND
GND
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C Mode

ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT:

Manufacturer:
Operating Conditieon
Test 3
Operator:
Test Specification: L
Comment :

Start of Test:

SCAN TABLE:

Kosmobits
Franckh-Kosmos Verlags
Charging
te: 1#shielding
LGWADE

M/N:520141
-GmbH & Co. EG

& Code Gamer

Room

120v/e0Hz

7/31/2018

"V S9K-30MHz fin"

Short '_'lr_-!_-:,(:x.ip'.._on: SUE STD VTERM2 1
Start Stop Step Detector Meas. IF Transducer
Freguency Freguency Width Time Bandw.
%.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz MNSLEElZe 2008
Average
150.0 kHz 30.0 MHz 5.0 kHz DuasiPeak 1.0 s 9 kHz HNELEELZE 2008
Average
Level [dBuY]
B0 —
0 —
G0
50 T
40 — pp— - _
30 =
PTTL e e
. Thenc 4w
10 —
1}
150K 300k 400K G00%  BOOK 1M 2M L] 4 5MOEM am 10M 20M 30m
Fraguency [Hz]
MEASUREMENT RESULT: "TUV-0731-1 fin"
T/31/201
Frequency Transd Limit Margin Detector Line PE
MHz dBpv 4R dBuv dB
0.160000 45,90 10.5 a6 QP L1 GND
0.1%5000 &60.10 10.5 a4 QF L1 GND
3.510000 42.50 11.1 56 QP L1 GND
6. 050000 36.50 11.2 &0 QP L1 GND
MEASUREMENT RESULT: "TUV-0731-1 fin2"
Ti31/201%
Frequency Level Transd Limit Margin Detector Line PE
MHZ HBpv dB dBuv dB
10.5 54 B.5 AV L1
265000 10.86 51 14.8 AV L1 GND
3.850000 11.1 L1 11.9 AV L1 GND
20.245000 11.4 50 19.7 AV Ll GHD

Fage |

TUV-0731-1
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ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Eozmobi & Code Gamer M/N:820141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG
Operating Conditicon: Charging

Test 3

te: 1#5hielding Room
Cperat : LGWADE

Test Specification: N 120V/60Hz
Comment :

Start of Test: 773172016 /

SCAN TAELE: "V 9K-30MHz fin"

Short Description: SUE STD VITERMZ 1
Start Stop Step Detector Meas. IF Transducer
Freguency Frequency Width Time Bandw.
$.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz NSLEElZe 2003
Average
150.0 kHz 30.0 MHz 5.0 kHz DuasiPeak 1.0 s 5% kHz NSLEE126 2008
Average
Level [dBuW]
B0 -
0 | ]
i) L
50
40 . ’ \ i —_
30 Y N h ﬁ' Mh
20 i r..".f'r*‘“"'"J‘-""’"‘"“*"m..-’m'. T Al -.h"',"'.' v
- K " ] VWS

10

0
150k 300k 400K GO0k BOOK 1M L M 4M M OBM M 10M 20M
Fraguency [Hz]

MEASUREMENT RESULT: "TUV-0731-2 fin"

T/317201%

Frequency Level Tranasd Limit Margin Detector Line FE
MHz dBpv 4B dBuv dB
160000 45,70 14.5 a6 15.8 ¢QF H
120000 58.40 13.5 ! 5.8 0QF H
3.580000 40 .90 11.1 56 15.1 QP H
5.870000 36.20 11.2 al 23.8 QP H
MEASUREMENT RESULT: "TUV-0731-2 fin2"
T/31/201%
requency Level Transd Limit Margin Detector Line FE
MHz dBpv dE dBEpv dB
0.195000 .50 13.5 54 A H GHD
0.265000 . Bl 1d.6 51 AV H GHD
3.440000 14 11.1 46 AV H GHD
L920000 T 11.2 50 BV N GHD
Fage 1/1 /3172016 -2
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Appendix B.4: Test Plots of Radiated Emission
C Mode

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: |gwade #2912 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 16/07/27/
Temp.{ CyHum.(%) 23 C/48% Time:
EUT: Kosmobits & Code Gamer Engineer Signature: LGWADE
Mode: Charging Distance: 3m
Meodel: 620141

Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG

Note:

nn : : : o : : : : o
30000 40 50 &0 0 80 ' e AD0 500 600 700 10000 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | MHz) [ (oBuvim) | (@8) | (dBuvim) |@Buvim)| (@B) | P | tem) | iceq) [ ReEme
1 79.5207| 4247 -16.54 2593 40.00 |[-14.07] QP
2 129.9225| 4976 -13.86 35.90 43.50 -7.60 QP
3 4191080 3215 -6.19 25.96 46.00 |-20.04| QP

Page: 1 http:/fwww.atc-lab.com
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:  |lgwade #2913 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 16/07/27/
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Kosmobits & Code Gamer Engineer Signature: LGWADE
Mode: Charging Distance: 3m
Model: 620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG
Note:
T0.0 B
; ; Lo ; ; ; ; fsi -
a0 o S \
o A I e
: : Jm“# rh f\‘. Lo f] R
! HS ¥ T ml"\ : : .
M%J . A N
10 o e | T
n nE
20.000 40 50 60 70 30 200 A0 500 EOD 70O 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (aBuvim) | (dB) | (dBuvim) | (@Buvim)| (ag) | Po*= | tem) | (eg) [ REme
31.1798| 3427 -9.27 25.00 40,00 |-15.00| QP
79.2425| 43.59 -16.56 27.03 4000 |-1297] QP
130.8369| 49.67 -13.90 35.77 43.50 =773 | QP

Page: 1
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® ACCURATE TECHNOLOGY CO., LTD. Site: Z# Chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job Mo.:  lgwade #2914 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2016/07/27
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Kosmobits & Code Gamer Engineer Signature: LGWADE
Mode: Charging Distance: 3m
Model: 620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG
Note:
q0.0 B
: . : lmmi 1 —_
. . : limit 2
R R s H e S e SRR
;1] _..._.._........._.._..._.._.._..._.._.._..._....._..._..................._......_..._.._..._....?._......_....._..._.._..._..
| :
40
qu 1
20
"
| OO0 00 2000 A0do 4000 6000 &000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (aBuvim) | B) | (@Buvim) | @Buvim)| () | P | em) | weqy [ Reme
1271.371 56.28 -12.26 44,02 74,00 |-29.98| peak
2 1271.371| 4823 -12.26 35.97 54.00 |-18.03| AVG

Page: 1 http:/fwww.atc-lab.com
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: |gwade #2915 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2016/07/27
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Kosmobits & Code Gamer Engineer Signature: LGWADE
Mode: Charging Distance: 3m
Model: 620141
Manufacturer: Franckh-Kosmos Verlags-GmbH & Co. KG
Note:
q0.0 B
i ; . lmmi 1 —_
: : Timit2:
L B L B
;1] _..._.._........._.._..._.._.._..._.._.._..._...:.._..._.._..__.._...........!...._..._._ - ,I_ J— P
BT] | !
40
qu -
20
o
| OO0 00 2000 A0do 4000 5000 &000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) [(aBuvim) | (@B) | (dBuvim) |@Buvim)| (@B) | P | em) | (sea) [ Reme
5605.076| 42.44 1.44 43,88 74.00 |-30.12| peak
2 5605.076| 34.25 1.44 35.69 54.00 |-18.31| AVG

Page:

1
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